Saph Pani Deliverable 4.5

Saph Pani

Enhancement of natural water systems and
treatment methods for safe and sustainable
water supply in India

- Project supported by the European Commission within the Seventh
Framework Programme Grant agreement No. 282911

Deliverable D 4.5

Matrix for Feasibility Assessment of Natural
Treatment Systems and Selection of Post-
treatment

S

SAPH



Saph Pani

Deliverable 4.5

Work package

Deliverable number

Deliverable title

Due date

Actual submission date

Start date of project

Participants (Partner short names)

Authors in alphabetic order

Contact for queries

Dissemination level:

(PUblic, Restricted to other Programmes
Participants, REstricted to a group specified
by the consortium, COnfidential- only for
members of the consortium)

Deliverable Status:

WP4 Post-treatment of water from natural
treatment systems for different applications

D4.5

Matrix for Feasibility Assessment of Natural
Treatment Systems and Selection of Post-
treatment

Month 36

01.10.2011
FHNW, HTWD, IITR, UNESCO-IHE

T. Grischek, M. Kennedy, P. Kumar, R.
Missa, A. Nattorp, C. Sandhu and S.K.
Sharma

Saroj Sharma

UNESCO-IHE

2601 DA Delft, The Netherlands
Phone: +31 15 2151772

Email: s.sharma@unesco-ihe.org

PU

Final (4 November 2014)



Saph Pani Deliverable 4.5

Table of Contents

1o INTFOAUCTION .t e et e e e e e e e s e e e e e e anes 1
1.1 Background and scope of the report..........ooooor 1
1.2 Feasibility assessment of different NTSs...........cooooiiiii 1

1.2.1 Conditions favourable for BF ...........c.oueiiiiiiii e 2
1.2.2 Conditions favourable for ARR ... 3
1.2.3 Conditions favourable for SAT ... 6

2. Typical pollutants and pre- and post-treatment applied to different soil-based NTSs....... 8
2.1 Removal of pollutants by NTSs and pre- and post-treatment systems....................... 8
2.2 Examples of different possible post-treatments for NTSs.......ccccooiiiiiiiiiiiiiii. 11
2.3 Typical costs of NTSs and pre-and post-treatment systems ...........cccoeeeeiiiiiiiiennnn. 13

2.3.1 Typical COSES OF NTSS ... 15
2.3.2 Typical costs of surface water treatment processes ...........cccceeeiiiiiiiiiiiiiiciiicinns 17

3. Matrices for selection of pre- and post-treatment for NTSS ... 20
3.1 Matrix for selection of appropriate post-treatment for BF systems ............ccccvvvviinnnns 20
3.2 Matrix for selection of appropriate pre- and post-treatment for ARR systems............ 22
3.3 Matrix for selection of appropriate post-treatment for SAT systems..........cccccvvvvvvnnnens 24
3.2 Use of the matrices for selection of pre- and post-treatment options ......................... 26

4. Summary and CONCIUSIONS ......cccoiiiiiie e 28

B REIEIENCES ...ttt e e e e 29

treatment OPLIONS........coo e 34
A.1 Example of selecting post-treatment for a BF system.........ccccccoiviiiiiiiiiiiiiiiieinennn. 34
A.2 Example of selecting pre-and post-treatment options for a ARR system................. 35



Saph Pani Deliverable 4.5

List of Tables

Table 1 Comparison of engineering factors for three major artificial recharge and Recovery (ARR)

SYStEMS (SOUrCE: USEPA, 2004) .....cooii ittt ettt e e e e e e et e e e e e e e st nte e e e e e e e e snraneaeaaeas 4
Table 2 Comparison of vadose zone and direct injection recharge wells (USEPA, 2012) ..................... 4
Table 3 Indicative removal efficiencies of typical pollutants by different NTSs...........ccccoiiiiiiiiinne 9
Table 4 Examples of Post-treatment for BF ... ..o 12
Table 5 Examples of Post-treatment for ARR ...t 12
Table 6 Examples of Post-treatment for SAT ........oooiiiiiiiee e 13

Table 7 Comparison of the relative level of capital costs for equivalent artificial recharge schemes and
ErEAIMENT WOTKS ...t e e st e e e sttt e e e sttt e e e e aabee e e anbeeeeeabeeeaeans 14

Table 8 Comparison of relative operation and maintenance costs for artificial recharge schemes and
equivalent water treatment Works............. 14

Table 9 Indicative costs of SOIl-based NTSS ......cooeiiiiiiiiii e 15
Table 10 Typical costs of different artificial recharge systems in India (Adapted from MWR, 2013)... 16

Table 11 Cost analysis of SAT system with other conventional wastewater treatment systems (system

capacity: 55 MLD) (Source: Nema et al., 20071) ...cccooieeiiiiiiie et 16
Table 12 Costs of Conventional Water Treatment ProCesses ..........coeeiiiiiiiiiiiiieiiiiiiee e 17
Table 13 Cost of water treatment with modern plants in India (Source: WG-UIWSS, 2011)................ 18
Table 14 Typical cost of wastewater treatment for recovery of water (Source: CPCB, 2007)............. 19
Table 15 Matrix for selection of appropriate post-treatment options for BF .............ccoociiiiiiiiiis 20
Table 16 Matrix for selection of appropriate pre- and post-treatment options for ARR ....................... 22
Table 17 Matrix for selection of appropriate pre- and post-treatment options for SAT. ........ccccvvennee. 24



Saph Pani

Deliverable 4.5

List of Figures

Figure 1 Natural treatment system components

Figure 2 Flow chart to use framework for selection of pre- and/or post-treatment ............................. 26



Saph Pani Deliverable 4.5

List of Abbreviations

AOP Advanced Oxidation Process
ARR Artificial Recharge and Recovery
BAC Biological Activated Carbon
BF Bank Filtration

CWs Constructed Wetlands

DOC Dissolved Organic Carbon
FC Faecal Coliform

GAC Granular Activated Carbon
HLR Hydraulic Loading Rate
KLD Kilolitres per Day

MAR Managed Aquifer Recharge
MBBR Moving Bed Biofilm Reactor
MF Microfiltration

MLD Millions Liters per Day

NF Nanofiltration

NTS Natural Treatment System
NTU Nephelometric Turbidity Units
OMP Organic Micropollutant
O&M Operation and Maintenance
PE Primary Effluent

RSF Rapid Sand Filter

RCW Radial Collector Wells

RO Reverse Osmosis

RWH Rainwater Harvesting

SAT Soil Aquifer Treatment

SE Secondary Effluent

SS Suspended Solids

SSF Slow Sand Filter

TC Total Coliform

TE Tertiary Effluent

TDS Total Dissolved Solids

TN Total Nitrogen

TP Total Phosphorus

UF Ultrafiltration

uv Ultraviolet



Saph Pani Deliverable 4.5

1. Introduction

1.1 Background and scope of the report

Work package 4 of EU Saph Pani Project deals with the post-treatment aspects of natural
treatment systems (namely bank filtration BF, managed aquifer recharge MAR,
constructed wetlands CWs and other natural systems for wastewater treatment). One of
the objectives under this work package is to develop matrices for the feasibility
assessment and selection of post-treatment options for different types of natural treatment
systems (NTSs) for water and wastewater treatment and reuse. These decision support
matrices are expected to help planners and designers in assessing different options and
selecting the appropriate NTSs and subsequent post-treatment systems based on source
water quality, hydrogeological conditions at site, treated water quality requirements and
costs.

This deliverable focuses on three main soil-based NTSs namely BF, artificial recharge and
recovery ARR and soil aquifer treatment SAT whereas feasibility assessment and post-
treatment requirements of CW and other NTSs for wastewater treatment and reuse are
presented in D3.4. It outlines the conditions favorable for these soil-based NTSs, lists
different pre- and post-treatment options available and finally elaborates the stepwise
methodology for selection of appropriate pre- and post-treatment options for given NTSs.
Additionally, it also presents typical costs of different NTSs and post-treatment options
based on literature review.

1.2 Feasibility assessment of different NTSs

Soil-based NTSs namely BF, ARR and SAT has been employed for water and wastewater
treatment and reuse in different parts of the world. Bank filtration (river or lake) has been
practiced as a method of "abstraction" of water from alluvial deposits in hydraulic contact
with surface water sources for more than 100 years. ARR has been employed using many
techniques (infiltration ponds, dug wells, trenches, vadose zone wells and direct injection
wells) mainly for replenishment of groundwater resources. Sometimes they are also used
as a "natural method of water treatment" for surface water sources when the source water
quality and/or hydrogeological conditions are not suitable to employ BF. SAT is specific
term designated for methods employed to recharge wastewater treatment plant effluents
aiming at subsequent reuse (Sharma and Amy, 2010).

In general, soil-based NTSs or MAR systems will be feasible where the following three
key areas are adequately addressed (DWLBC, 2002):

(i) hydrogeological and technical system design and operation to achieve benefits
that exceed costs



Saph Pani Deliverable 4.5

(i) system compliance with local policies and regulations, within a progressive
regulatory regime (with adequate institutional capacity)

(iii) establishment of suitable consultative mechanisms to allow satisfactory
stakeholder negotiations

Several technical factors influence the feasibility of a soil-based NTS at a particular site.
These includes among others, (i) source water quality, (ii) variation in available quantity,
(iii) hydrogeological conditions at the site (soil type and permeability, depth of groundwater
table, type of the aquifer available, storage capacity of the aquifer, mineralogy of the
aquifer material) as well as (iv) treated water quality requirements for intended use.
Conditions favourable to different types of NTSs are presented in detail in the following
sections.

1.2.1 Conditions favourable for BF

Bank filtration, as an "engineered natural system" for water treatment, has been employed
dating back to the nineteenth century (Eckert and Irmscher, 2006). During BF, river or lake
water is extracted indirectly by drawing it through the subsurface prior to use. Extraction is
accomplished by an infiltration gallery, line of wells (horizontal, vertical or at an angle) or
even single well (designed according to demand requirements) located at a short to
intermediate distance from the bank of a river or lake. The water quality improvement
performance of a BF system depends on a number of variables: (i) source water quality,
(i) characteristics and composition of alluvial aquifer materials, (iii) geochemistry, (iv)
filtration velocity and distance of the well(s) from river/lake, (v) temperature of the water,
(vi) pumping rate, (vii) soil/sediment characteristics at the river-aquifer interface, and (viii)
groundwater dilution.

In general, the following conditions are favourable for BF systems:
(i Hydrological condition
0 Availability of alluvial aquifer (fluvial, marine, lacustrine) at a depth from
5-120 m
0 Low or gentle slope from river bed to ground water table

o0 Sediments profile arrangement should be from highly permeable to
impermeable fine grained silt and mud (Doussan et al., 1997)

(i) Geological condition

o Aquifer mineralogy which will enable natural removal or reaction without
adding any other contaminants

o Temperature and oxygen concentration which will enable organism to
biodegrade organic matter



Saph Pani Deliverable 4.5

o Shape of materials of the sediments which will be easily facilitate the filtration
of the pollutants, e.g. fine clay, silt and rounded sandy (Sahoo et al., 2005).

o0 Travel distance and travel time >100 m and >3 months respectively (Sharma,
2013; Maeng et al., 2013). It is to be noted that in BF systems of Uttrakhand
(India), where source water is relatively clean, significant water quality
improvement has been observed even at shorter travel distances of 5 to 90
m (travel times of 3 to 15 days).

(i) Water quality parameters

o Concentration of suspended solids in the range of 11-152 mg/L is suitable to
avoid clogging in BF (Laszio and Literathy, 2002).

o If concentrations of pollutants are such that their removal by BF can meet the
water quality guidelines, then BF only is sufficient as treatment option.

o If the source water quality parameters are poor such that BF only cannot
[...]
Estimation of total costs of treatment (capital costs as well as O&M costs) is critical for
assessing whether NTSs (together with associated pre- and post-treatment) are
competitive in terms of water quality and costs with the conventional surface water

treatment options. Cost of water treatment depends on the size of the plant (treatment
capacity) and varies from place to place depending upon the capital costs for installation
of the facility (land costs, equipments and treatment units) and O&M costs (chemical,

energy, manpower and routine maintenance).

13




Saph Pani Deliverable 4.5

Limited data are available on the costs of NTSs in developing countries and most of the
NTSs in developed countries (where some cost data is available) are often of relatively
large treatment capacities. These data often include the cost of pre-treatment as well as
transmission and water distribution systems, and thus it is difficult separate the cost of the
NTSs only. It has been estimated that the cost of the artificial recharge schemes varies
from US$ 7 to 100 per m* of daily infiltration capacity. The capital costs of artificial
recharge schemes are comparable with those of treatment works for surface water for
drinking water supply, but costs of operation and maintenance in recharge schemes are
likely to be less. Estimates of operation and maintenance costs for artificial recharge
schemes vary from of US$ 0.05 to 0.30 per m® of water throughput (Hofkes and Visscher,
1986). Table 7 and 8 compare the relative levels of capital and O&M costs for artificial
recharge and conventional surface water treatment systems.

Table 7 Comparison of the relative level of capital costs for equivalent artificial recharge schemes
and treatment works (Source: Hofkes and Visscher, 1986)

Cost item Artificial Recharge Conventional Water Treatment
Scheme Works

Land acquisition High Low

Excavation High Low

Pumping system Medium Low

Civil works Low High

Mechanical Equipment Low High

Power supply Low Medium

Table 8 Comparison of relative operation and maintenance costs for artificial recharge schemes
and equivalent water treatment works (Source: Hofkes and Visscher, 1986)

Cost item Artificial Recharge Conventional Water Treatment
Scheme Works

Skilled operators Low High

Unskilled labour High Medium

Power Low Medium

Chemicals Low to none High

Maintenance operations Low High

14



Saph Pani Deliverable 4.5

The following sub-sections present some estimated total costs (sum of capital and O&M
costs) obtained from literature sources for NTSs and conventional treatment systems per
m? of water produced. These cost tables are indicative and can be used to make relative
comparison of costs of different pre- and post-treatment options with NTSs combinations
obtained from the matrices for feasibility study and preliminary decision making. Local
capital and O&M costs should be calculated for each option at each site to obtain a
realistic comparison of the alternatives.

2.3.1 Typical costs of NTSs

Table 9 shows an example of the costs for NTSs (BF, ARR, and SAT) based on literature
review. The NTS costs vary from place to place and include construction costs, equipment
costs (capital/investment costs). It also includes energy costs, chemical costs as well as
other O&M costs.

Table 9 Indicative costs of soil-based NTSs

Total costs References
(Euro/m®) Relative  cost
class*
BF 0.03-0.17 Low Bosuben (2007), Missa (2014),
Sharma et al. (2012a)
ARR 0.09 - 0.21 Low Kumar and Aiyagari (2007), Osborn
et al. (1997), Gale et al. (2002)
SAT 0.33-0.50 Low-Medium Aharoni et al. (2011), Sharma et al.
(2012b)

* Low = 0.00 - 0.40 Euro/m*, Medium = 0.40 - 1.00 Euro/m®, High = 1.00 - 2.00 Euro/m°

Typical structures used for artificial recharge in India include percolation tanks (with or
without recharge shafts), check dams, nala bunds, gabion structures, dug wells, injection
wells, sub-surface dykes or underground bandhars, roof top rainwater harvesting and
recharge system. The sizes and costs of these recharge systems varies from state to
state. Typical costs of different type of artificial recharge structures applicable in different
states of India are presented in detail in "Master Plan for Artificial Recharge Ground Water
in India" (MWR, 2013). Ranges of costs of recharge structures are summarized in Table
10.

15



Saph Pani Deliverable 4.5

Table 10 Typical costs of different artificial recharge systems in India (Adapted from MWR, 2013)

Artificial recharge structure Typical cost range

in INR ( x 100,000)

Percolation tank 5-60
Check dam 4-20
Nala bund 2-3
Recharge shaft/bore hole 2-35
Rooftop rainwater harvesting system 1-5

Nema et al. (2001) based on the detailed cost analysis of a 55 MLD SAT system, revealed
the cost competitiveness of the SAT system with the conventional aerobic and anaerobic
wastewater treatment systems (Table 11). The SAT system was found to be economical
specifically in terms of recurring operation and maintenance costs. The capital costs of a
SAT system is mainly influenced by the land costs and the overall cost of a SAT system is
lower if the land required is available at reasonable costs.

Table 11 Cost analysis of SAT system with other conventional wastewater treatment systems
(system capacity: 55 MLD) (Source: Nema et al., 2001)

Treatment system Capital Annuali O&M Total Specific Cost
cost zed cost annuali  treatment ratio
(Million investm  (Million zed cost (specific
INR) ent cost INR) cost (INR/m®) treatment
(Million TAC cost
INR) (Million basis)
INR)
Activated Sludge 145.0 20.4 29.0 49.4 2.45 1.55
Plant (conventional)
Activated Sludge 129.0 18.0 34.0 52.0 2.60 1.65
Plant (extended
aeration)
Trickling filter 139.7 19.3 35.0 54.3 2.70 1.70
Anaerobic filter 130.0 16.9 26.0 42.9 213 1.35
Upflow anerobic 110.0 17.5 20.0 37.5 1.86 1.17
sludge blanket
(UASB)
SAT 90.0 12.6 19.2 31.8 1.58 1.00

16



Saph Pani

Deliverable 4.5

2.3.2 Typical costs of surface water treatment processes

The surface water treatment costs vary considerably due to the type and size of treatment

plant and location of the plant, construction costs, equipment costs and additional costs
like licences, taxes (capital/investment costs). Table 12 shows some examples typical

costs of conventional surface water treatment processes based on the literature review.
These are the total costs per m* of water treated which include installation costs as well as

operational & maintenance costs (including energy and chemical costs, but excluding the
costs of waste/sludge disposal).

Table 12 Costs of Conventional Water Treatment Processes

Treatment Process

Total costs

(Euro/m?)

Relative  cost

class

References

Coagulation 0.10-0.25 Low de Moel et al. (2002)
Sedimentation 0.05-0.25 Low de Moel et al. (2002)
Aeration 0.10-0.55 Low-Medium de Moel et al. (2002)
Rapid sand filtration 0.30-0.55 Low-Medium de Moel et al. (2002)
Slow sand filtration 0.70-1.50 Medium-High de Moel et al. (2002)
Cl, 0.007-0.11 Low Dore et al. (2014)
O3 0.015-0.15 Low Dore et al. (2014)
uv 0.011-0.045 | Low Dore et al. (2014)
AOP 0.08-4.51 High Goi (2005)
GAC 0.50-0.90 Medium-High de Moel et al. (2002)
Activated Alumina 0.45-0.73 Medium USEPA (2000)
Lime softening 0.35-0.60 Low-Medium de Moel et al. (2002)
lon Exchange 0.06-0.16 Low Kratochvil et al. (2009)
MF 0.05-0.20 Low Kennedy et al. (2013)
UF 0.05-0.20 Low Kennedy et al. (2013)
NF 0.15-2.00 Low-High Kennedy et al. (2013),
de Moel et al. (2002)
RO 0.25-2.00 Low-High Kennedy et al. (2013),

de Moel et al. (2002)

Low = 0.00-0.40 Euro/m®; Medium = 0.40-1.00 Euro/m?; High = 1.00-2.00 Euro/m?

17



Saph Pani Deliverable 4.5

Costs of water treatment in India

The capital cost of conventional surface water treatment (with relatively clean source
water) in India ranges from 2 - 2.2 million INR/MLD currently with the minimal operation
costs of INR 0.01-0.10/m*. The most expensive water treatment plant in India is in Agra
with capital costs of INR 10 million/MLD and O&M costs of INR 4-5/m® (WG-UIWSS,
2011). This is attributed to the extreme pollution of the Yamuna river that is currently used
as a raw water source. The new water treatment plant under construction in Agra (located
in Sikandra), will source its raw water through a 130 km long pipeline from an irrigation
canal that carries relatively clean water as it originates from the Ganga river. Table 13
presents the costs of some modern water treatment plants in India. Table 14 presents an
example of the costs of industrial wastewater treatment in India aiming at water reuse.

Table 13 Cost of water treatment with modern plants in India (Source: WG-UIWSS, 2011)

Treatment | Technology @ Capacity  Capital Capital Oo&M Power Total O&M
plant (MLD) cost cost costs costs costs
(Million (Million (INR/m®) (INR/m®) (INR/m?)
INR) INR /MLD)
Sonia Presettler- 635 1890 3 0.38 1.04 1.43
Vihar, Pulsator +
Delhi Aquazur
(Degremont)
Chembara Pulsator + 530 1350 25 0.39 0.82 1.21
mbakkam Aquazur
(Degremont)
TK-Halli-1 Pulsator + 300 450 1.5 0.22 0.10 0.32
Aquazur
(Degremont)
Nagpur Pulsator + 120 150 1.3 0.39 1.04 1.43
Aquazur
(Degremont)
TK Halli-1l Aquadaf + 550 1900 34 0.32 0.10 0.42
Aquazur
(Degremont)
Agra Conventional 144 1560 10.8 3-4 4-5
(Sikandra) | +MBBR®
Minjur, Desalination 100 4730 47.3 48.66 10-12 59 - 61
Chennai
Nemmeli Desalination 100 10340 100 21

2 UPJN (2007 — 2017)

18



Saph Pani Deliverable 4.5

Table 14 Typical cost of wastewater treatment for recovery of water (Source: CPCB, 2007)

Particulars Primary Primary Primary Treatment
Treatment Treatment + + Ultrafiltration +

Systeml Ultrafiltration Reverse osmosis

Capital cost (Million INR) 3.0 9.06 14.5
(Total capacity 575 m3/day)

Annualized capital cost (@15% p.a. 579 1806 2069
interest &  depreciation; Thousand

INR/annum)

Operation and maintenance cost 588 704 1263

(Thousand INR/annum)

Annual burden (Annualized cost + O&M 1185 2710 4250
cost; Thousand INR/annum)

Treatment cost INR/m® 34.1 52.4 73.2

(without interest & depreciation)

1. Conventional treatment like oil and grease removal, coagulation, settling, neutralization, filtration etc.

19



Saph Pani Deliverable 4.5

3. Matrices for selection of pre- and post-treatment for NTSs

This section presents the matrices to be used for selection of the appropriate pre- and
post-treatment for NTSs (BF, ARR and SAT). The selection matrices are in the form of
tables. Each matrix includes a list of pollutants to be removed, pre-treatment/and post-
treatment system to be selected for a NTS with their removal efficiencies and guidelines
for drinking water quality. Where available, WHO guideline values for drinking water have
been included in the matrices as water quality requirements to be met.

3.1 Matrix for selection of appropriate post-treatment for BF systems

Table 15 shows the matrix for selection of post-treatment options for BF. The selection
matrix of BF is different compared to the section matrices of ARR and SAT because it
includes only post-treatment and no pre-treatment. Post-treatment is required for BF
systems when some pollutants are generated or passed through soil treatment in bank
filtrate or extracted water do not meet the drinking water guidelines and standards.

Table 15 Matrix for selection of appropriate post-treatment options for BF

Pollutants Removal Post Treatment Guideline values
to be removed | Efficiency
of BF
Removal
Efficiency
Pathogens 1-<8.3 Log | Chlorination 1-4 Log No pathogen in 100 mL
uv 1-4 Log sample
MF/NF 3-7 Log
Ozonation 1-4 Log
Hardness - Lime softening 60% 500 mg/L
lon Exchange 35%
NF 85-99%
RO >99%
lon Exchange +RO | 35->99%
Iron/Manganese | - Aeration + RSF Fe | 92-97% 0.3 mg/L Fe
Mn | 17-79% Recommended value for
aesthetic reason
Aeration + RSF + Fe | 92->99%
Aeration + RSF Mn | 17-96%
Aeration + Fe | 92-99%
Coagulation +RSF Mn | 17-92%
Aeration+ Fe | 95->99% <0.1 mg/L Mn
ggg%’éﬂgg; . Mn | 38-87% Recommended value for

20



Saph Pani

Deliverable 4.5

RSF

Aeration +
Coagulation + RSF
+ MF/UF

Fe | >60-100%

Mn | <20-90%

Aeration +
Coagulation + RSF
+ lon Exchange

Fe | >60-100%

Mn | <20-92%

aesthetic reason

Fluoride - NF/RO 92% 1.5 mg/L
Activated Alumina 75%
Coagulation + 20-97%
NF/RO
Coagulation + | 20-90%
Activated Alumina
lon Exchange 95%
Nitrate 50-100% lon Exchange 90% 50 mg/L
NF/RO 65->95%
lon Exchange + | 90-100%
NF/RO
Ammonium 53-90% Chlorination 100% -
NF 90-98%
Aeration + RSF 40-50%
Aeration + RSF + | 50-75%
RSF
lon Exchange 97%
Organic 250% NF >99% -
mic-ropollutants RO 70-99.9%
(* highly
dependent on GAC 0-70%
type of pollutant) AOP 20-99.9%
lon Exchange 40-100%
lon Exchange + NF | 82-100%
Salinity - NF 40-99% 50 mg/L
RO 298.5%
NF + RO 99%

As shown in the above matrix developed for selection of post-treatment for BF, depending
upon on the water quality and site conditions, the typical examples of the post-treatment

combination for the removal of key contaminants in bank filtrate could be;

e BF only (When there are no water quality problems with bank filtrate and where the

water distribution system are in good conditions and well-maintained)

e BF + Disinfection (For removal of pathogens, and presence of low concentration of

ammonium)

e BF + Aeration + RSF (For removal of pathogens, ammonium, nitrate, iron and

manganese, at relatively lower concentrations)




Saph Pani Deliverable 4.5

e BF + Aeration + RSF + Disinfection (For removal of pathogens, ammonium, nitrate,
iron and manganese)

e BF + MF/NF + RO (For removal of pathogens, ammonium, nitrate, micropollutants,
hardness and fluoride)

e BF + Aeration + RSF + Ozonation + ACF + Disinfection (For removal of pathogens,
iron, manganese and organic micropollutants)

3.2 Matrix for selection of appropriate pre- and post-treatment for ARR systems

The selection matrix for ARR with their different possible pre- and post-treatment options
together with their removal efficiencies is presented in Table 16. From this table, several
possible combinations for ARR system can be (i) pre-treatment + ARR, (ii) ARR + post-
treatment or (iii) pre-treatment + ARR + post-treatment. The ARR generally includes pre-
treatment because clogging is the critical problem in soil-based NTS. Additionally post-
treatment may be necessary as some pollutants may not be removed adequately during
the soil passage to the meet the water quality standards and guidelines or some other
contaminants may be introduced into the water during the soil passage depending upon
the local hydrogeology/mineralogy and redox conditions.

Table 16 Matrix for selection of appropriate pre- and post-treatment options for ARR

Pollutants to Pre-treatment Removal Post-treatment Guideline
be removed Efficiency values
Type Removal of ARR Type Removal
Efficiency Efficiency (WHO 2011)
Pathogens Ozonation 1-4 Log 1-<8.3 Log | Chlorination 1-4 Log No pathogen in
uv 1-4 Log Ozonation 1-4 Log 100 mL sample
Chlorination 1-4 Log uv 1-4 Log
NF 3-6 Log
Hardness Lime Softening 60% - - - 500 mg/L
NF 85-99%
Turbidity Sedimentation + | >95-100% 50-100% MF/UF >98% <5 NTU
Aeration +
RSF/SSF
MF/UF >98% NF 70-86%
TSS Sedimentation + | 100% 90-100% - - <1000 mg/L
Aeration +
RSF/SSF
Coagulation/ 50->85%
Sedimentation
UF 85-99.9%

22



Saph Pani

Deliverable 4.5

Iron/ Aeration + RSF Fe | 92-97% | - Coagulation + | Fe 95-96% 0.3 mg/L Fe
Manganese Mn | 17-79% Sedimentation Mn | 37-38% | Recommended
value for
Aeration + RSF Fe | >99% Aeration + Fe 92-97% | aesthetic reason
+ Aeration + RSF
RSF Mn | 31-96% Mn 17-79% <0.1 mg/L Mn
(Coagulation+ | Fe | 95- Recommended
Sedimentation >99% aest\rlilzc? :g;son
+ A ti +
L heration + 1 34.84%
MF/UF Fe 95-97%
Mn | 37-43%
Fluoride - - - Activated 75% 1.5 mg/L
alumina
Coagulation 71%
NF 92%
RO 92%
lon Exchange | 95%
Arsenic - - 90% Coagulation >20% 0.01 mg/L
and filtration
Act. Alumina 96%
NF/RO 93%
lon exchange 99%
Lime softening | 91%
Nitrate lon exchange 90% 50-100% lon Exchange | 90% 50 mg/L
RO 65->95%
Ammonium Chlorination 100% 53-90% NF 90-98%
Aeration + RSF 40-50% Chlorination 100% -
Aeration+RSF | 40-50%
Organic Ozonation 50->90% 250% Ozonation 50->90% -
micropollutant
(*highly GAC 0-70% AOP 20-99.9%
dependent on GAC 0-70%
type of
pollutant) lon exchange | 40-100%
NF >99%
Colour Aeration >60-64% 50-100% AOP <48% 50 mg/L
Coagulation
RSF
GAC <55% Coagulation + | >60%
Sedimentation
NF 70-94%
Salinity - - - NF 40-99% 50 mg/L
RO 298.5%

Based on the water quality and site conditions, the followings are typical examples of the

key contaminants and pre- and/or post-treatment system for ARR to handle them:

pathogens and stabilization of temperature: ARR only

23




Saph Pani

Deliverable 4.5

pathogens, bulk organic matter and organic micropollutants: Ozonation + ARR

pathogens: ARR + Disinfection only

pathogens and arsenic or other metals at low concentrations: ARR + Lime
softening or Coagulation + RSF

pathogens, TSS and turbidity: Sedimentation + RSF + ARR

pathogens,

RSF + ARR + Aeration + RSF + Chlorination

3.3 Matrix for selection of appropriate post-treatment for SAT systems

TSS, turbidity, ammonium, iron and manganese: Sedimentation +

Table 17 shows a matrix which can be used to select the pre-and post-treatment for SAT.
It also includes the pollutants to be removed by each pre- and post-treatment together

with SAT. Moreover the table contains the removal efficiencies for each treatment step
and guidelines values.

Table 17 Matrix for selection of appropriate pre- and post-treatment options for SAT.

Pollutants
to be
removed

Pre-treatment

Type

Removal
Efficiency

Removal
Efficiency of

SAT

Post-treatment

Type

Removal
Efficiency

Guideline
VEIVES
(WHO 2011)

Pathogens Chlorination 1-4 Log PE >1-6.9 Chlorination 1-4 Log No pathogen
in 100 mL
uv 1-4 Log Aeration + RSF 0.4.4 Log sample
Ozonation 1-4 Log Ozonation 1-4 Log
MF/UF 0-7 Log SE | 0-6.5 uv 1-4 Log
NF/RO 3-7 Log
TE | 0.4-4.0
Hardness - - PE - NF 85-99% 500 mg/L
SE - lon exchange + | 90-99%
NF
TE - RO >99%
Turbidity UF >98% PE | 50-100% - - <5 NTU
SE | 50-100%
Coagulation + | >95%
Sedimentation TE 50-100%
TSS UF 85-99.9% PE | 86-100% - - <1000 mg/L
Coagulation + | 60->85% SE >90- - -
Sedimentation 100%
Aeration + 70-80% TE >90- - -
RSF 100%
Iron/ - - PE - Coagulation + Fe 95-96% 0.3 mg/L Fe
Manganese SE _ Sedimentation Mn | 37-38% Recommend

24




Saph Pani

Deliverable 4.5

Pollutants Pre-treatment Removal Post-treatment Guideline
to be Efficiency of values
removed Type Removal SAT Type Removal (WHO 2011)
Efficiency Efficiency
TE - Aeration + RSF | Fe | 92-97% | edvalue for
aesthetic
Mn | 17-79% reason
(Coagulation + | Fe 95->99% <0.1 mg/L
Sedimentation)+ | mn | 48-87% Mn
(Aeration+ RSF) Recommend
ed value for
Aeration + RSF | Fe >99% aesthetic
+ MF/UF reason
Mn | 48-88%
lon exchange 90% PE 57-100% | lon exchange 90% 50 mg/L
Nitrate
RO 65->95%% | SE | 3->90%
RO 65->95%
TE 0-22%
Ammonium NF/RO 90-98% PE 25-99.5% | lon Exchange 98% -
SE | 0-99.2% | NF/RO 90-98%
Chlorination 100%
TE 17-100% | Aeration + RSF | 40-50%
Organic UF >90% PE 75-100% | lon exchange 40-100% -
micropolluta
nts RO 70-99.9% Ozonation 50->90%
fj eg'g:g;nt SE AOP 20-99.9%
gg"mit‘;f 20-100% | GAC + AOP 20-100%
lon exchange 40-100%
TE 10-100% | NF >99%
RO 70-99.9%
Salinity - - PE - NF 40-99% 50 mg/L
SE - RO >98.5%
TE - NF + RO >99%

Depending upon source of water, quality and site conditions, the following are typical
examples of the key contaminants and pre- and/or post-treatment system for SAT to

handle them:

e TSS, turbidity at low concentrations: Sedimentation + SAT

e TSS, turbidity at higher concentrations: Sedimentation + Coagulation + SAT
e TSS, turbidity: UF + SAT
e pathogens, TSS, turbidity and ammonium: MF/UF + SAT + Chlorination

¢ pathogens, ammonium, nitrate and salinity: SAT+NF/RO

25




Saph Pani Deliverable 4.5

e pathogens, TSS, turbidity, iron and manganese: Coagulation + Sedimentation
+ RSF +SAT + Aeration + RSF + chlorination

e pathogens, salinity, iron, manganese, ammonium, bulk organic matter and
organic micropollutants: Ozonation + SAT + Aeration + RSF + NF